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The following sample(s) was/were submitted and identified by/on behalf of the client as:

NO. 55, FENGTIAN RD., DAPI SHIANG, YUNLIN COUNTY 63147, TAIWAN (R. O. C.)

PVC FOAM
C-100
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Test Result(s)

：

Result
No.1

mg/kg With reference to DIN 53315. Analysis
was performed by HPLC/DAD.

3 n.d.

1.
2.
3. MDL = Method Detection Limit

Test Report

Test Item (s): MDLUnit Method

PART NAME No.1

n.d. = Not Detected
mg/kg = ppm；0.1wt% = 1000ppm

Note：

Formaldehyde (CAS No.: 000050-
00-0)

WOOD-COLORED FOAM LUMP
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